



1500 Brigantine Drive
Coquitlam, BC V3K 7C1

Telephone: (604) 520-3321
Facsimile: (604) 524-9186
www.intertek.com

June 6, 2013

ADS Weatherdek Canada Ltd.
600 Adams Rd.
Kelona, BC, V1X 7S1
Canada

Dear Sir,

RE: Weatherdek PLUS Testing and Certification, Project # 101218681COQ-001

Intertek Testing Services NA Ltd. (Intertek) confirms that the Weatherdek PLUS roofing membrane is currently under the Intertek Warnock Hersey Certification Program based on testing conducted to the requirements of CAN/CGSB 37.54-95 *Polyvinyl Chloride Roofing and Waterproofing Membrane*.

The following additional tests were also conducted on Weatherdek PLUS roofing membranes, which have been reported in Intertek Test Report 100859997COQ-002.

PROPERTY	TEST METHOD	RESULT	PASS/FAIL
Slip Resistance	CAN/CGSB-75.1-M-88		
• Dry Condition			
o Leather		0.54	Pass
o Rubber		0.99	Pass
• Wet Condition			
o Leather		0.65	Pass
o Rubber	0.80	Pass	
Abrasion Resistance	ASTM C501		
• Weight Loss, g		0.4	Pass
• Wear Depth, mm		0.17	Pass
Static Puncture	CAN/CGSB 37GP-56M	4	Pass
Dynamic Puncture	CAN/CGSB 37GP-56M		
• At 23°C		4	Pass
• At -10°C		4	Pass

Please refer to <https://whdirectory.intertek.com> for the current Listing status and information.

If you have any further questions or concerns, please do not hesitate to contact us directly at (604) 520-3321.

Sincerely,

INTERTEK TESTING SERVICES NA LTD.

Emma Amiralaei, EIT
Engineer- Building Products

Kal Kooner, P.Eng
Manager- Engineering Services



All services undertaken are subject to the following general policy: This report is for the exclusive use of Intertek Testing Services NA Ltd.'s (Intertek's) client and is provided pursuant to the agreement between Intertek and its client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the client is authorized to copy or distribute this report and then only in its entirety. Intertek must first approve any use of the Intertek name or one of its marks for the sale or advertisement of the testing materials, product or service in writing. The observations and test results in the report are relevant only to the sample tested. This report by itself does not imply that the material, product or service is or has ever been under Intertek's certification program.

